

DESIGN AND CONSTRUCTION OF JOHN T. HICKERSON WRF REHABILITATION PROJECT 


 


REQUEST FOR PROPOSAL 


RFP No.: 04-20 


 


 


 


 


 


 


December 10, 2019 


 


 


 


 
 


 


 


 


El Paso Water – Public Service Board 


1154 Hawkins Boulevard 


El Paso, TX 79925 







TABLE OF CONTENTS 
SECTION 1: GENERAL INFORMATION .............................................................. 1  


1.1 Background ....................................................................................................................... 1 


1.2 Purpose ............................................................................................................................. 1 


1.3 Project Goals ..................................................................................................................... 1 
[...]
4.7.2 Recommendations .................................................................................................................. 25 


4.8 Instrumentation................................................................................................................................ 26 


4.8.1 Condition ................................................................................................................................. 26 


4.8.2 Recommendations .................................................................................................................. 26 


5.0 Summary ......................................................................................................................................... 27 


 


List of Figures 


Figure 1-1: Old Plant Site Layout .................................................................................................................. 1 


Figure 2-1: Old Plant Process Flow Diagram................................................................................................ 2 


Figure 3-1: Aeration Splitter .......................................................................................................................... 4 


Figure 3-2: Aeration Basin ............................................................................................................................ 5 


Figure 3-3: Aeration Blower Pump Motor ...................................................................................................... 7 


Figure 3-4: Secondary Clarifiers ................................................................................................................... 9 


Figure 3-5: RAS/WAS Pump Station .......................................................................................................... 11 


Figure 3-6: Existing One-Line Diagram ....................................................................................................... 13 


Figure 4-1: Splitter Box Concrete Deterioration .......................................................................................... 15 


Figure 4-2: Aeration Basin Butterfly Gates ................................................................................................. 16 


Figure 4-3: Intake Box Filter in Blower Building .......................................................................................... 17 


Figure 4-4: Non-operational Secondary Clarifier Arm ................................................................................. 18 


Figure 4-5: Scum Pump to be Replaced ..................................................................................................... 19 


Figure 4-6: Concrete Deterioration around RAS Pump Piping ................................................................... 20 


Figure 4-7: Existing Switchgear SW-SUB-90-SW-SUB-35 and 10 ............................................................ 22 



file://///garverinc.local/gdata/Projects/2019/19W06075%20-%20EPW%20Hickerson%20WWTP%20Rehab/Design/Reports/Condition%20Assessment%20TM/EPWU%20Hickerson%20WRP%20Condition%20Assessment%20TM_DRAFT%207.24.2019.docm%23_Toc16067425

file://///garverinc.local/gdata/Projects/2019/19W06075%20-%20EPW%20Hickerson%20WWTP%20Rehab/Design/Reports/Condition%20Assessment%20TM/EPWU%20Hickerson%20WRP%20Condition%20Assessment%20TM_DRAFT%207.24.2019.docm%23_Toc16067432





 


John T. Hickerson WRP Rehabilitation Project 


Condition Assessment TM 


 


 


   


 


Garver Project No. 19W06075   Page v 


 


Figure 4-8: Existing Switchboard SWBD-M ................................................................................................ 22 


Figure 4-10: Existing CB-MCC-1................................................................................................................. 22 


Figure 4-9: Existing CB-MCC-2................................................................................................................... 22 


Figure 4-11: Existing Panelboard ELP1 ...................................................................................................... 23 


Figure 4-12: Existing Panelboard ELP2 ...................................................................................................... 23 


Figure 4-13: Existing Panelboard LP1 ........................................................................................................ 23 


Figure 4-14: Existing Transformer LP2 ....................................................................................................... 23 


Figure 4-15: Existing Transformer ELP2 ..................................................................................................... 24 


Figure 4-16: Existing Motor Control Center CB-MCC-5 .............................................................................. 24 


Figure 4-17: Existing Panelboard LP2 ........................................................................................................ 24 


Figure 4-18: Existing Motor Control Center ................................................................................................ 24 


Figure 4-19: Existing Motor Control Center ................................................................................................ 25 


 


List of Tables 


Table 2-1: Old Plant Original Design Criteria ................................................................................................ 3 


Table 2-2: Current Discharge Permit ............................................................................................................ 3 


Table 3-1: Design Criteria for Aeration Splitter ............................................................................................. 5 


Table 3-2: Design Criteria for Aeration Basins.............................................................................................. 6 


Table 3-3: Design Criteria for Blower Complex............................................................................................. 8 


Table 3-4: Design Criteria for Secondary Clarifiers .................................................................................... 10 


Table 3-5: Design Criteria for RAS/WAS Pump Station ............................................................................. 11 


Table 5-1: Summary of Condition Assessment........................................................................................... 27 


Appendix 


Appendix A – Structural Condition Assessment (ECM) 


 


 


 



file://///garverinc.local/gdata/Projects/2019/19W06075%20-%20EPW%20Hickerson%20WWTP%20Rehab/Design/Reports/Condition%20Assessment%20TM/EPWU%20Hickerson%20WRP%20Condition%20Assessment%20TM_DRAFT%207.24.2019.docm%23_Toc16067433

file://///garverinc.local/gdata/Projects/2019/19W06075%20-%20EPW%20Hickerson%20WWTP%20Rehab/Design/Reports/Condition%20Assessment%20TM/EPWU%20Hickerson%20WRP%20Condition%20Assessment%20TM_DRAFT%207.24.2019.docm%23_Toc16067435

file://///garverinc.local/gdata/Projects/2019/19W06075%20-%20EPW%20Hickerson%20WWTP%20Rehab/Design/Reports/Condition%20Assessment%20TM/EPWU%20Hickerson%20WRP%20Condition%20Assessment%20TM_DRAFT%207.24.2019.docm%23_Toc16067436

file://///garverinc.local/gdata/Projects/2019/19W06075%20-%20EPW%20Hickerson%20WWTP%20Rehab/Design/Reports/Condition%20Assessment%20TM/EPWU%20Hickerson%20WRP%20Condition%20Assessment%20TM_DRAFT%207.24.2019.docm%23_Toc16067437

file://///garverinc.local/gdata/Projects/2019/19W06075%20-%20EPW%20Hickerson%20WWTP%20Rehab/Design/Reports/Condition%20Assessment%20TM/EPWU%20Hickerson%20WRP%20Condition%20Assessment%20TM_DRAFT%207.24.2019.docm%23_Toc16067438

file://///garverinc.local/gdata/Projects/2019/19W06075%20-%20EPW%20Hickerson%20WWTP%20Rehab/Design/Reports/Condition%20Assessment%20TM/EPWU%20Hickerson%20WRP%20Condition%20Assessment%20TM_DRAFT%207.24.2019.docm%23_Toc16067439

file://///garverinc.local/gdata/Projects/2019/19W06075%20-%20EPW%20Hickerson%20WWTP%20Rehab/Design/Reports/Condition%20Assessment%20TM/EPWU%20Hickerson%20WRP%20Condition%20Assessment%20TM_DRAFT%207.24.2019.docm%23_Toc16067440

file://///garverinc.local/gdata/Projects/2019/19W06075%20-%20EPW%20Hickerson%20WWTP%20Rehab/Design/Reports/Condition%20Assessment%20TM/EPWU%20Hickerson%20WRP%20Condition%20Assessment%20TM_DRAFT%207.24.2019.docm%23_Toc16067441

file://///garverinc.local/gdata/Projects/2019/19W06075%20-%20EPW%20Hickerson%20WWTP%20Rehab/Design/Reports/Condition%20Assessment%20TM/EPWU%20Hickerson%20WRP%20Condition%20Assessment%20TM_DRAFT%207.24.2019.docm%23_Toc16067442

file://///garverinc.local/gdata/Projects/2019/19W06075%20-%20EPW%20Hickerson%20WWTP%20Rehab/Design/Reports/Condition%20Assessment%20TM/EPWU%20Hickerson%20WRP%20Condition%20Assessment%20TM_DRAFT%207.24.2019.docm%23_Toc16067443

file://///garverinc.local/gdata/Projects/2019/19W06075%20-%20EPW%20Hickerson%20WWTP%20Rehab/Design/Reports/Condition%20Assessment%20TM/EPWU%20Hickerson%20WRP%20Condition%20Assessment%20TM_DRAFT%207.24.2019.docm%23_Toc16067444





 


John T. Hickerson WRP Rehabilitation Project 


Condition Assessment TM 


 


 


   


 


Garver Project No. 19W06075   Page 1 


 


1.0 Purpose 


The purpose of this technical memorandum is to document the condition assessment conducted during the 


site visit at the John T. Hickerson Water Reclamation Plant (Hickerson WRP) on June 12th, 2019, which 


included personnel from Garver, El Paso Water Utilities, and ECM International, Inc. The Hickerson WRP 


includes two main treatment trains, an “old plant” and a “new plant”, which together have a permitted 


capacity of 17.5 million gallons per day (MGD). The old plant was originally rated for 5 MGD but has been 


out of service for approximately 20 years. The primary objective of this project is to rehabilitate the old plant 


and extend its useful service life to regain pertinent treatment capacity at the Hickerson WRP. 


 


The site visit generally served as a visual condition assessment to document process components requiring 


rehabilitation prior to the reinstatement of the old plant. The anticipated improvements generally consist of: 


 


• Replacement of aeration basin blowers and channel aeration blowers 


• Replacement of electrical gear associated with the old train 


• Concrete repairs to aeration basins and clarifier basins to address leaks (by ECM) 


• Replacement of diffused aeration grids and flow control valves 


• Replacement of clarifier mechanisms 


• Replacement of return activated sludge (RAS) pumps, valves, flow meters, and piping as 


necessary 


• Other ancillary improvements that are identified during the condition assessment 


 


 
Figure 1-1: Old Plant Site Layout 







 


John T. Hickerson WRP Rehabilitation Project 


Condition Assessment TM 


 


 


   


 


Garver Project No. 19W06075   Page 2 


 


2.0 Facility Description 


The old plant was originally constructed in 1985 and employs a conventional activated sludge wastewater 


treatment process, sized to treat an annual average daily flow (AADF) of 5 MGD and 15 MGD peak two-


hour flow (P2HF). The primary process components this report intends to address are the liquids treatment 


processes, including, but not limited to: 


 


• Aeration Splitter Structure 


• Aeration Basins 


• Blower Complex 


• Final Clarifiers 


• RAS/WAS Pump Station 


2.1  Overall Process Description 


The treatment plant operates as a conventional activated sludge plant without primary clarifiers. The overall 


process train at the Hickerson WRP, depicted as Figure 2-1, includes screening, grit removal, aeration, 


secondary clarification, and disinfection (note that the flow split between the “old plant” and “new plant” 


currently occurs after screening and grit removal). Chlorine is used for effluent disinfection. Waste sludge 


is thickened via dissolved air flotation (DAF), stabilized by lime addition, dewatered, and then trucked to a 


landfill for final disposal.  


 


  


Figure 2-1: Old Plant Process Flow Diagram 







 


John T. Hickerson WRP Rehabilitation Project 


Condition Assessment TM 


 


 


   


 


Garver Project No. 19W06075   Page 3 


 


2.2 Original Design Criteria 


The old plant was originally designed to treat municipal wastewater to a slightly different standard than the 


new plant. The old plant was not designed for nitrification; therefore, operated on a much shorter sludge 


age than modern-day plants generally maintain. Although the original discharge permit only included 


effluent limits for 5-day biochemical oxygen demand (BOD5) and total suspended solids (TSS), the original 


design plans claim the old plant was designed for the reduction of ammonia-nitrogen (NH3-N), nitrate-


nitrogen (NO3-N), and phosphate-phosphorus (PO4-P). The following table summarizes the original design 


criteria, included on sheet four of the 1983 Northwest Treatment Plant drawing set. 


 


Table 2-1: Old Plant Original Design Criteria 


Parameter Daily Average (mg/L) 


BOD5 20* 


TSS 20* 


NH3-N 5 


NO3-N 20 


PO4-P 8 


*Included in original discharge permit 
Source: 1983 Northwest Treatment Plant Record Drawings, Sheet 4; NPDES Permit No. 
TX0087149 


2.3 Current Permit 


The new plant was designed to include nitrification and lower daily average values for BOD5 and TSS of 10 


and 15 mg/L, respectively. The following table summarizes the existing permitted discharge limits. 


Table 2-2: Current Discharge Permit 


Parameter Daily Average (mg/L) 


BOD5 10 


TSS 15 


NH3-N 4 


Source: TPDES Permit No. WQ0010408009, December 17, 2010 


2.4 Current Process Control Strategy 


2.4.1 Aeration Control 


The old plant was originally designed with automatic control of the aeration blowers, utilizing dissolved 


oxygen (DO) probes to maintain a DO setpoint. The DO probes within the aeration basins fouled frequently, 







 


John T. Hickerson WRP Rehabilitation Project 


Condition Assessment TM 


 


 


   


 


Garver Project No. 19W06075   Page 4 


 


preventing proper blower control and prompting the removal of DO probes from the blower control loop and 


modification to manual control of the aeration system. 


3.0 Main Facility Components 


3.1 Aeration Splitter 


The aeration splitter structure was built as part of the expansion to split flow between the new plant and the 


old plant. Flow splitting is accomplished via slide gates in the grit effluent channel, with four gates allocated 


for routing flow to the new plant and two for the old plant. The RAS line from the old plant is independent 


from the new plant RAS line; however, RAS from both plants can be combined and discharged to the 


common grit effluent channel prior to flow splitting, or can be discharged directly downstream of the aeration 


splitter structure to isolate the old plant RAS to be returned to the old plant only. The new plant also has 


the capability to isolate its respective RAS line and maintain a closed solids loop. The figure below generally 


represents the aeration splitter structure, showing three slide gates used for flow allocation. 


 


 
Figure 3-1: Aeration Splitter 







 


John T. Hickerson WRP Rehabilitation Project 


Condition Assessment TM 


 


 


   


 


Garver Project No. 19W06075   Page 5 


 


The aeration splitter structure was originally constructed in 1995 with the addition of the new plant to 


direct flows from the headworks to the new plant. The aeration splitter structure is also used to isolate any 


aeration basin from service for maintenance and repairs. The following table summarizes the details of 


the existing aeration splitter structure.   


Table 3-1: Design Criteria for Aeration Splitter 


Parameter Criteria 


Construction  1995 


Service Gates routing to old plant abandoned since 1996 


Flow Split Strategy 4 slide gates route to new plant, 2 to old plant 


3.2 Aeration Basins 


The old plant includes three (3) aeration basins to treat the influent wastewater biologically. Components 